BM600 R % HrFENLUEEH

BM600 % F| 3 HF LR 44 X &3k F 2 )AL, Bl T AR A 438 B RAA R A0 B B) R AT F 45 &
Mg, TREVNZARE. LFE., B, 1R, LAFHSAZIHERL. PERAFE. F£&.
EHE, R, B, FRHEIHARGEREY L,



H X

Index

1. & % Mereccrsssrrcscrrcccsscsssesssssasces]

1. INSTALLATION.ooooooooooooooooooooooooooooooooooo 2

2. [ B i B eecccccccccccccccccccccsccccsssccss 34

2- OPERATING INSTRUCTIONS ccscssssscssssssessssssses 3——4

3. BEUTHIENTEEES cooeevssscscssscoscasdbsssstsee 56

3. SEWING PROBLEMS SosccceNeNORORORROORRROORRRROROeS 5-——6

4., NI ZRIEE/ L seeeeccescescccsscccsccccscsccss 7—9

4‘ SETTING OF MACHINE essessessccssesscssessessesne 7-—9



— WERE

= S
Cotton stand

s ~
N J
é&% = E @
pER= 3
& A AR
SR AT
|
W o oF R
Dreme Starter
& H g LT

M

H BEAR

Cup opening

pedal

Thumb Screws

1R

Sew Pedal

-H‘m““\—_,__h
[T .
\ﬂ //
—_ —




EEFR
EEEH: HIBRERETIRTLAEER.
ZHE (1D

11t EpLas LA EE M e (ZHIER
1.2 G RAEFE LAY, 1 1T s S ARl L
1.3 # 5k, JFR. BH BN
L4 JgF— A5 LRI BT #5 4L
L5 fhlas 2 BiF)E: KM RRET NG T 2l £ 1 S5 HLESE 2
1.6 FATF TR SRAT HAE LT s dZibrK Tl A PR eedy i
1.7 KA RSN NI L
1.8 Al “S” Pt RUATAT SR (R BOL EBGER, (BN (R 2 ORI , Bl AL ek 35 5
1.9 S B B ik 7y, M FAERGTESREZAS, R, FaeE# 3mm;

1 INSTALLATION

IMPORTANT: THE MACHINE MUST BE FILLED WITH OIL BEFORE OPERATION

Refer to the drawing opposite.
1.1 Check that the machine and accessories supplied are complete(see list overleaf).
1.2 If using a new stand, drill these according to the template provided with this handbook.
1.3 Attach the motor,starter,and pedals to the stand.
1.4 Choose a motor pulley to achieve the desired machine speed.
1.5 Place the machine in position and screw both thumb screws throught from umdermeath the table top.
1.6 Remove the machine lid by umscrewing all four cap head screws throught from umderneath the table top.
1.7 Attach the cotton stand to the stand at the rear of the machine.
1.8 Connect the cup opening lever to the pedal using the chain and “S” hooks,Ensure that the cups are able

to touch when the pedal is released.
1.9 Fit either an endless belt or the belt supplied so that the belt can be moved 3 cm under gentle hand

pressure at the middle of'its span

WRKET), BEHEEREE

110 iZ¥eHLEs, FRFREEmAE D, A WEFEMRGL, WRER, WEREL.

111 HLARRAREREIE R 3000 #e/5r, (HARTRATHER Jy 2600 £4/57

e WABUS BaEENIR, R eR 2R BRERE: A5 EBEI SR EETEE. L2
OVER TENSIONING WILL DAMAGE THE MACHINE

1.10 Run the machine and check that oil is being pumped up to the oil sight dome.If it is not,please read Section.5.
1.11 he speed of these machines can be 3000 R.P.M. Although we recommend 2600 R.P.M.

Note: If the machine is not an auto-oil type,Please fix the return pipe at the bottom of the base at first, Than mount the
machine at the table.(see fig 2)



&l 2 8 HiEE R %
#RAE A Ui B

2.1 ek s 2 A4 5
2.2 &Kk
459R T8+, s
16X231 FT& A4S0kt
HELRHEE OIS ZR B AR 20 ML A S5 2

5%
! BLET % 25 5%
600-1 40 120-200
600-2 50 100-120
2.3 HEk

eI ERET 1-1 3 — Lok, SebRIMNE=F% 3, 2Xfliddti 1-2 f8—4L, MRLR 1-3 hiE),
T Ltk 1-2 28 =AML, Fad Bt 4R 14, Zad$24RE0 1-5 (LR RAE R LRIRET 1-6 N, [l F T4
HEBEESA AT, REFALEAMR 1-7 LI APLE T i 5l LB . (nfE 3D

1.Threading the Machine

See Fig.1, take thread through thread guide stud No.1-1 of first hole, then through thread tension guide no.1-2 of
second hole, forward and over between the thread guide no.1-4, then go through clasp No.1-5,



make the thread in and between the screw No. 1-6, down and through the groove untill the right side of needle bar,
then forward through the hole of thread tension guide No. 1-7. Finally, from the underside, pass the thread up
through the needle eye. (Seeing Fig 3)

1-7

2.4 BRERKN R A

LR, W B HERE R ZRBREE (1-8);

LREREE, IR BT e R ZRIRRE (1-8).

2.4Thread Tension

To decrease thread tension, turn the tension nut counter clockwise (1-8) ;
To increase thread tension, turn the tension nut clockwise (1-8) .

2 OPERATING INSTRUCTIONS

1.1 Initial Checks

Check for any transit damage.

1.2 Needles and Thread
459R for mink fox,etc.
16231 for synthetic materials

The thread recommended is either glazed cotton or terylene,although other stpes can be used.

Recommendations: TABLE 1
VACHINE TYPE NEEDLE SIZE THREAD SIZE
00-1 40 120-200
00-2 50 100-120
2.3 Threading up

Fit the needle to the needle bar,short groove (or scarf) uppermost,and make sure it is fully back against its stop.
Thread up following the diagram opposite.



3.1 440

S AEMWE, UISRMEREIER TIE, WS rp o, w] A8 48w Mg 2, sl 7AE
M, PUEEER— R,

FEEAEMRA E e, Homnr, KL AR LRE 2, GHLES PRI F2, TR A A S R
AL ARG K P8 e A b, B R B TR, N 250 THE .

LA BT iR RS, N LS.

OPERATING INSTRUCTIONS

3.1 Maintenance

Aleays check that the pump is pumping oil into the sigyht dome.If it is not,the most likely causes are either a blocked
filter,or insufficient oil-check the oil level gauge.

The oil should be completely changed at YEARLY INTERVALS.To do this,remove the machine from the

base,tip the dirty oil away,and clean the tray and the filter on the pump.Replace the machine on its base.Remove the
machine lid and fill with 250ml oil. If the needle or looper are bent,change them immediately.

3. B&TIHE

b HIE

T

R

Wik Wt AL AR TG

T R

W S S kBT

1 ABLEH LA

R DL, SO BLAT R R L6 Bk RHAL

Wikt o 5 FE ML

R ok S REILE

R AR AR

v 4 ) R R S I L (0L B
HORE D 3 LR B
FgE L T HHRIE

RO A A LT AR &1 A B S 0T, DL ) -

o 2 Ha 1 10760 B L

PR LI IIE R, WATE, ITABE I A

BARR, Wk W A L RERIAE =TT

o B R A R B BUR O RO B 7L

A TR, fea LT B




SEWING PROBLEMS

PROBLEM SUGGESTED CHECK SEQUENCE
Change needle Try less tension.

Use stronger Cotton.
Breaking cotton Check thread path for smoothness.
Shorten spring in needle Plunger.

Check looper is not bent or damaged
Check needle is straight.
Carefully turn machine over and watch.

Needle for hitting needle plate or cups.

Breaking needles Check cup heingt.
Check looper is not hitting needle.
Check feed timing.
Uneven stitch length Clean excess 0i¥ off feedwheel and feed gripe.
Replace feed grips.
Excessive looper play Replace cam bell.
Front piece of material is Adjust arm temsion by turning adjusting clockwise
not fed correctly to increase tension.
Check there is sufficient cotton temsion.
Check looper clearances and timing of machine.
Check that a “loop”is being made;if not try a smaller
T needle.
Mis stitching

Check needle is passing through triangle. Try lesss
depth of seam.

Check cotton is easily pulled through eye of needle.

Continuous filament thread can cause misstitching.

4. HLERH 2238 e AL

L0534 U e s 2 A R R AL 25
HE: WWEMEa AR, WEHTENE, YRt AELE.
4.1 %R EAGENES . (—RENLEHT H ERBHERE RS LT AN e IERERK;
A2 K AN RS SEEEER. GEE
AR, WIHER KB B TET A, IR,

4. SETTING OF MACHINE

This section allows the setting and timing of the machine to be checked and IF NECESSARY describes how to
adjust the machine.
IMPORTANT: CHECK BEFORE ADJUSTING ANYTHING:IF ADJUSTMENT
IS REQUIRED ONLY ADJUST BY A SMALL AMOUNT.
4.1. Fit a needle of the size you are going to sew with. The machine will have been set in the factory with the

recommended needle size as in Table 2.2.Set the machine to the largest stitch.



4.2. Check Needlebar is Square to Back Cup (Seeing Fig 4)
If this is not then slacken the carriage,twist the needlebar,and retighten the carriage.

A 4

43 AR EAT TR, JERTE A HE (E 5
4.3 Check Needle is Parallel and Central to Needleplate (Seeing Fig5)

RN FEASTAT TR EAER ], 2Pl ae s E, (EETHAR T, FHRA T e aRET
RS RHE AR ET (AR, RIG, EA¥INEE AV, (LT IEh I S A -T4T .
HER A OB RRET AR A R ET .

If the needle is not parallel and central to the needlpate slacken the arm by turning the machine upside
down and undo the armslide bolt.Slacken the needleplate by undoing the cenfral screw.A combination of
rotating the arm and then the needleplate must be used to bring the needle central and parallel to the groove
in the needleplate. Retighten the armslide bolt and the central screw.

4.4 BrnifRH e g



BRI S P FLIRRAT 0.1~0.15mm fy[a]BR. (WK 6)
4.5 Check Cup heights
The back cup should have 0.1 to 0.15mm clearance from the eye of the needle (Seeing Fig 6)

@%3 0.1/015mm
§
i O ;

A 6

AR TR, AR AN RERET, BahiRREE s, SAFRERIE, ERERERET LE D
If the back cup needs adjusting,slacken both grub screws with the allen key,move the cup up and down as required,
and retighten the grub screws. (Seeing Fig 7)

4.6 R 71

A SEC HR e i, U g B 4t i Y 22

i /N S I, D0 B e e Y 2-2.

4.6 Regulating the Pressure of the Press Discs (Seeing Fig.2)

To increase the pressure of the press disc, turn the tapped rod No. 2-2 clockwise;

To decrease the pressure of the press disc, turn the tapped rod No. 2-2 counter clockwise.

& 7

4.7 ¥rEEET LK 8)

BEREROR, DWSTR e 4% £ EE I 1 e gl 3-3;

BRGNS, UGS B e A B R Y e 3-3.

4.7 Adjusting the Stitch Length (Seeing Fig.8)

To increase the stitch length, turn the stitch length adjustor No. 3-3 counter clockwise;
To decrease the stitch length, turn the stitch length adjustor No. 3-3 clockwise;



& 8

4.8 ek (WIE9)
FATFHLET AR MAET, S IRALER, e b EriLer, HEFBONE RS b, ELER R R AL ARET, HAL

IR L, MREIT R YLE EARERET BIAT .

4.8 Changing the Needle (Seeing Fig 9)
Loosen the needle clamp screw, take out the used needle, put in the new needle. With tweezers, hold the needle

with short groove up, place the needle into the needle groove in the needle bar slot where the needle clamp

hold it and push it as far as it will go. Finally, re- tighten the needle clamp screw.




5. HlasiFRHRER

i R

— LR FIRE A KN, AR AN oL,

ﬁifzg S HLERE T, AT, W

' 3 NI AR o, fafs  FuEm.

TR ET, SeR R F A
1LEIF R fati e

o 2 AR T

R 3 A T T O R L S A ARG
4. B3

R LD IRASRE R IR, P S T A R R

BLE IR

1Y s L R B

A RS 2. HH S HOR kR kB kB
B A7k AL 7 73 G &% 1 [ R 1 T
AR AL BT EE QIR TUIHHE 22 DG 73 P 2 T
WA LA IR [, TS A O R R
e R AT A NFIRER, WERF, k.
LA S A 7 BN 2% i R TR S R T a2 ] B2 o0 I DU B 46 2
PROBLEM SUGGESTED ACTION
: : (1)Try changing to maximum stitch length and run machine.
Oil stops being pumped to : -
s (2)Check oil level-top up if necessary.
oil sight dome - - -
(3)Check oil filter by removing machine from base.
Before changing seal try the following
(1)Remove pulley/flywheel
(2)Clean and dry seal with tissue.
Oil leaks from a seal (3)Replace pulley/flywheel without any oil on seal.

(4)Run machine

f this procedure fails to cure leak,then replace seal with
New seal-see parts list for nummber

Machine feed stops or is
erratic

(1)Clean feedgrips and feedwheel with lightly oil and replace.

(2)Replace feedgrips and retaining frip

Oil leaks from crosshead
shield or stitch length
adjuster sloot

Check return pipe on oil distributor is not blocked.

f'so, then oil can oberflow over the top the top of the

Distributor and cause excessive oil splash

Excessive looper play

Check cam ball.Replace if necessary.

Machine is noisy

Check play in carriage eccentric and strap eccentric.Replace

if neccessary




T & it
R

1ML eoocecccsccacsacaccccsccccssscncccceses [9-13

S RFEEAIE wovs ssnavs sonsvws ssnnwvesnswvsnanvsess 141D
SRHEF AT waos sunans suwines sanansaavans savans BN TNG
ASERIUME o eoocveccsocsnssecsnsesssasesssans R 1500
SIERLABME oo sesovsesessessonssveseglsBncee e 21-93
G AR ceosswsunesnnnensvenafuee s esese TG
TSI e s casunesnnnessse QR o cosseese I6-37

Sﬁﬁﬁi cececsscscssscccssssssssssssssssssssssssss 28-90

DRAWINGS
1.0Operation Manual *sseeeessccsccccssccscscccsss [2-13
2. Parts Book ®®*eeseccccccccccscscscsscscccnccse [4-16
3.Frame part Components ****ssessscccscsccsscscs 1718
4.Needle Bar Part Components ****ssccccccccscccece 19-7(
S.Hooked Needle Part Components ®**ecccecccccccecs 97123
6.Feeding Part Components **®esceccccceccsscccces D4-9h
7.Knee Lifter Components *«ssessessecssssossensee 96-27

S.AttaChmentPart AR N R N N P R R N RN N 28——29



1. N5 %4 Frame Part Comonents




1. .55 %84 Frame Part Components

Ref.NO | Parts.NO | EH A FK Description 600
1 6145 e 2 hE R Thread Tension Nut 1
) 6144 Je 2k 5 Thread Tension Spring 1
3 6252 FEH Thread Tension Pat 2
4 6143 e 2 i Thread Tension Dise 2
5 6141 e LR MEET Thread Tension Post 1
6 6139 VRS e Thread Tension Guide 1
7 6202 NG DUIRET Screw M6X10 4
8 6201 /NG T (L) Coupler 2
9 6146 T ag T2k 5] Thread Guide Stud 1
10 6147 i 2R ET R B Nut M5 1
11 6002 YL Lubricant Cover 1
12 6200 KRG TEET Screw M8X12 8
13 6205 4 € Rubber plng 1
14 6001 iR Main Frame 1
15 6198 A L) Coupler 1
16 6186 I 5 R Upper Cover flict Plate 2
17 6187 | 76 5 BRRET Screw M4X6 4
18 6141 HRET Screw M6X10 2
19 6221 iR R T Screw M6X25 2
20 6203 LI Oil window 1
21 6224 JiSCH AT Screw M6X16 1
22 6240 Jih 2T o 48l | Seal Ring P14x2.5 1
23 6131 Wi T 07 [ Seal Ring P14 1
24 6004 JEE i Base Plate 1
25 6003 g Top Cover 1
26 6064 LiSuga Thread Guide 1
57 6254 B 2R AR RET Screw SM11/64X40 1L=4 1




2 51 FF#344 Needle Bar Part Components




2. &84 Needle Bar Part Components



Ref. NO | Parts. NO TR Description 600
1 6026 EIHT 0o $6 25 084T | Screw SM1/8X44 L7 3
2 6028 BT A IR AT Screw M5X16 1
3 6027 EFFF A Needle Bar Tension Seat 1
4 6025 BT fh Lo o Back Plate 1
5 6029 I Washer 2
6 6019 EHAF G Big Connection Rod 1
7 6030 LTHESS Slide Block 1
8 6031 FiRmEEl] Retaining Ring E6 1
9 6035 bzpd Slide Block 1
10 6032 T Needle Bar Tension Seat 1
11 6034 T EERET Screw M6X25 2
12 6021 ETFE RO FE IR ET Screw M6X6 2
13 6020 BT fh Lo 5 Big Eccentric 1
14 6255 A TE Belt Wheel Cover 1
15 6013 W Belt Wheel 1
16 6071 S R Screw M6X8 2
17 6076 PR 2 Washer 1
18 6256 CESEE Skeleton 0il Seal 2
19 6023 &l Rollar 1
20 6024 BT RET Screw SM1/4X40 L6 2
21 6022 Pk Helical Gear 1
22 6257 FhiE B Bush 1
23 6192 WA BRET Screw M5X6 2
24 6037 ok JRE Loose Thread Seat 2
25 6038 Pk FEIRET Screw M4X10 1
26 6036 Pk He Losse Thread Block 1
27 6005 FHh Main Shaft 1
28 6050 H 2k Tk Plunger Nut 1
29 6047 PUEF AR BT Screw M4X8 1
30 6049 £k 55 Needle Bar Tension Spring 1
31 6048 HLEE BRAMRET Needle clamp Body 1
32 6044 BUEF Heti Needle Clamp 1
33 6253 HLEr Needle Bar 1




2.4 #{F Needle Bar Part Components

34 6045 T ERARARAT Screw M3X4 1
35 6241 Teb AR 5 Ao Needle Clamp Screw 4X10 1
36 6046 BUEZE Needle Bar Tension Plate 1
37 6042 2R I2ET Screw 1
38 6043 F A Jek Needle Stop Plate 1
39 6242 e Clasp 1
40 6219 AR AE Needle Bar Bush(Gront) 1
41 6067 B SENRET ScrewM6 %6 2
42 6220 EFF I Needle Bar Bush(Rear) 1
43 6258 FHeMH Hand Wheel Cover 1
44 6008 2 BE Nut 6X1 1
45 6010 et R R g AL Stitch Length Adjustor 1
46 6245 KIE Big Washer 1
47 6011 O ET Tubular rivet 2
48 6012 TR Adjusting plate 1
49 6017 | B Spring 2
50 6018 PR ERL Pin 2
51 6015 Fhe Belt Wheel 1
52 6009 T haRES MainShaft Set Screw 1
53 6007 o 2 Retaining Rings E3 1
54 6006 18 T B Stitch Regulating Stud 1
55 6279 FHEhE (A Bush 1




3. B4 4+ Hooked Needle Part




3. @)%+ Hooked Needle Part

Ref.NO | Parts.NO FAH 2R Description 600
1 6060 &l Collar 3
2 6058 Bl Washer 6
3 6061 F4 R RET Screw M3X8 3
4 6088 A TRER Roller Cam Assembly 1
5 6089 PEEENEPR MR | Ball Arm Assembly 1
6 6246 BRET Screw M4X8 1
7 6087 LS RRET Screw M6X12 2
8 6248 ST ERIRET Screw M6X16 1
9 6086 hE Cam Assembly 1
10 6247 -l b Cam Balance 1
11 6072 HEHROEE Small Eccentric i
12 6073 T RO IR AT Screw M6X8 1
13 6066 el Collar 1
14 6091 BRET Screw M4X10 1
15 6055 BT Screw M6X20 4
16 6054 Bl Washer 4
17 6053 PR AYS A9 e Looper Frame Bracket 1
18 6052 BEETBE S A Loper Frame(Rear) 1
19 6059 P SR Bearing HK 0609 2

20 6075 HEH RO s 84T | Screw 1/8X44 L=7 3
21 6074 PR L 5 7 Back Plate 1
22 6072 HETIEFT Small Wccentic 1
23 6069 PR HARFL L IRET | Screw M5X12 1
24 6070 P AT Couple shaft 1
25 6068 BRI AR Lk Bouble collar 1
26 6063 I H AR R Loppre Rocker Bracket(F) 1
27 6086 A AP R by Washer 1
Loper Frame Rocker
28 6062 AT A% (Front) 1
29 6051 kg Lopper Frame 1
30 6082 ik Looper 1
31 6081 PR R [E IR ET Screw M4X8 1
32 6080 HET Looper Shaft 1
33 6085 FEAR AT Screw M3X10 5
34 6078 HEHHP B R Washer 1
35 6083 HEARE Lube Sleeve 1
36 6077 BB Skeleton 0il Seal 1




4. 3K 4 Feeding Part Components

el [9T /i1 fe1/8l/61 am%q‘m TP RAT
)
_..,.,”_,...__._.p. i\ =
Ly S _

M el AT WOl 6 8 76

T € LZ9¢ ¥ €2 1




4. XK E 1 Feeding Part Components

Ref.NO |Parts.NO | EH & FR Description 600
1 6125 T E AR IRET Screw 1/8X44 L=7 4
2 6119 ey S31 R8N Slide Block 1
3 6124 BB AT B AR Pressure Block 2
4 6126 WEET Screw M6X8 10
5 6123 bo.y N1 R RIE =T Eccentric Wheel Table 1
6 6122 T IRET Screw M6 2
7 6121 X[ AT Screw M6 2
8 6118 FHIEMRET Screw M4X10 1
9 6127 T A Connection Block 1
10 6116 el Collar 1
11 6128 VEFE P IRET Screw M4X14 1
12 6157 O % 31E Seal Ring 1
13 6130 0o Btk Eccentric Shaft 1
14 6282 WRET Screw M6X12 i
15 6135 LU3N: Nut M6 4
16 6132 T 7R IRET Screw 1
17 6133 T K Connection Block 2
18 6115 jesy SSUD S Connection Rod 1
19 6117 AT Pin 1

20 6134 TR Connecting Rod M6X75 i)
21 6249 O Al AOE R IR ET Screw M6X20 1
22 6285 g Washer 1
23 6290 el Washer 1
24 6100 FHIEMRET Screw 1/4x40 L=4 2
25 4-25 B A Transmission outer ring i
26 4-26 ) R 3y Washer 1
27 6092 Bl K HF1516 one way bearing 5
28 4-28 R Feeding shaft bush 1
29 6113 R ARET Screw SM11/64X40 2
30 6112 Xk Back cup i
al 6114 IR Shaft Assembly 1




5. E¥E 1 Pressing Front Wheel Part Components

1 12 13 14 15 16

23

\'
-—-é.&.’
‘ o
—2_GUTY)

R
y S

;""'{

-
o
i
o
J0
N
r~
o

o0




5. E&I#B1F Pressing Front Wheel Part Components

Ref.NO | Parts.NO | {4 K Description 600
1 6166 L REEE Tapped Rod 1
2 6176 iRk (B Work Guide 1
3 6174 PR HE R ET Work Guide Screw M5X14 1
4 6169 R Washer 4
5 6172 EEp YT Guide Connector 1
6 6173 PR RET Work Guide Screw M5X12 1
7 6165 For F R T RRET Screw M6X50 1
8 6168 PRV RE S BRRET | Screw M5X16 2
9 6167 TR P 57 52 Guard Connector 1

10 6163 HoRHhL ExTension Spring 1
11 6160 A 34800 B Silde Block 1
12 6156 A 348 Pressure Lever 1
13 6095 [ Washer 1
14 6158 WEET Screw M6X20 1
15 6230 BRET Screw M6X6 1
16 6164 i E Pin 1
17 6185 WEET Screw M6X14 1
18 6184 ] Washer 1
19 6161 HE A 5 42 e Pressure Lever 1
20 6182 O Ri%$ g Ssal Ring 1
21 6183 HELTF4R Press Shaft Block 1
22 6162 HE A 42 AR R T Screw M8X16 1
23 6181 H LT Al Base Shaft 1
24 6180 HRHEZ) RIS | Screw M8X25 1
25 6179 HEEHES) iR Bass Shaft Table 1
26 6177 RS Pull Rod 1
27 6175 PRI (A Work Guide M4X12 1
28 6014 H Washer 1
29 6170 i 2k Thread Tension Guard 1
30 6176 ZEMRET Screw 1
a1 6150 PR A R4ET Stopper Disc Arm M6X40 1
32 6154 KR A Big Front Disc Set 1
33 6151 PR B RF Nut M6 1
34 6259 INEEH L BRET Screw 1
35 6260 /NP Washer 1
36 6261 KA Washer 1




9y 6262 MR Small Press Cup 1
38 6263 1D Bearing 1
39 6264 /N Ll Needle Guard Plate 1
40 6149 HeR SRR %] Screw M6X12 1

5. ERBIEF4 Pressing Front Wheel Part Components

41 6148 | k4L Feed Disc Arm 1
42 6265 | E4LE Skeleton Oil Seal 1
43 6153 RS ALK [E BT | Screw M6X20 i
44 6152 | HoBHFF Shaft Disc Arm 1




6. JEIE#B4 Driving 0il Part Components




6. JEHIE &1 Driving 0il Components

Ref.NO | Parts.NO E A4 TR Description 6003
1 6003-6-1 L Rotator shaft 1
2 6196 T 5[] RAT Screw M8X20 1
3 6266 O AU % 4Pl Seal Ring 1
4 6003-6-4 1 Hh Rotator shaft pin 0
5 6003-6-5 e Pump totaor ]
6 6003-6-6 WERETE Rotator bed 1
7 6003-6-7 HERESY T Pump cover plate 1
8 6003-6-8 T 0Oil seal 1
9 6003-6-9 T [ Lube Sleebe And Net 1
10 6003-6-10 BZAET M3x8 Screw M3x8 3
11 6003-6-11 TR R A Oil Pump Connect Assembly 1
12 6190 R Lubricant coupler 1
13 6003-6-13 TR Lubricant Pipe 1
14 6192 WA ERET Screw M5X6 2
15 6191 M5 Gear 1




7. B4  Knee Lifter Components




7. B1E314 Knee Lifter Components

Ref.NO | Parts.NO T2 FR Description 600
1 6870 P T Knee Press Plate Cover 1
2 6869 Y\t Knee Press Plate 1
3 6867 5L Bracket 1
4 6868 R ATIRET Screw M6X10 1
5 6860 S Bl eyt S Shaped Hook 1
6 6861 % Chain 1
| 6859 HJE Washer 2
8 6856 FEAss AR 55 e MR ET Screw  M6X10 1
9 6455 JgE 42 th 4l Mounting ~ Bracker 1
10 6098 HaEdas Knee Prees Rod Holder 1
)i 6354 R PR T Screw 3
12 6862 [ESekii Main Shaft 1
13 6863 1 Spring 1
14 6657 R R R R AT Screw M6X25 1
15 6864 R4k Bearing Bracket 1
16 6865 FERFTHELIRET Screw M8X14 2
17 6866 AT Knee Lifter Plate Rod 1




8. it Attachment Purt




8. P4 Attachment Purt

Ref.NO Parts. NO T AR Description 600
1 6209 NS AR Wrench2.5, 3, 4, 5 4
2 6212 (SN Thread Stand 1
3 6268 WABRET . K Screw M8X50 4
4 6101 A Cushion 4
5 6236 H Oiler 1
6 6211 PLEF Needle SBX1 19-21 10
7 6208 — R J] Needle SBX1 19-22 1




